
STEP 1: Attach SME base to flat surface using
(whichever is applicable):

two #4 X 1/2" wood screws
four #6-32 X 3/8" machine screws
four double-sided foam tapes

When using foam tape, remove protective paper from one
side and apply to SME base. Then remove remaining paper

and firmly apply unit to the clean, dry, flat surface.

STEP 2: Install jacks or AXCESS series components into

coupler plates. (Note: orientation of coupler plates)

STEP 3: Snap coupler plates into SME base and secure
cables to SME base using the cable ties provided.

STEP 4: If raceway entry is desired, trim and break off

raceway partition on SME base.

STEP 5: Attach cover to SME base using one #6-32 x 1"
painted screw, one washer, and one #6-32 threaded

insert as provided.

10422501 REV E 4598 SIDE 1

JACK

RACEWAY PARTITION

BEZEL PLATE

8 PORT POSITION (SME8XX)
SHOWN WITH UMJ JACKS

COUPLER PLATE

SME BASE

JUNE 2012
SME8/10 SURFACE MOUNT BOX

INSTALLATION PROCEDURE

8 PORT SME
( SME8XX )

10 PORT SME
( SME10XX )

STEP 1: Attach SME base to flat surface using
(whichever is applicable):

two #4 X 1/2" wood screws
four #6-32 X 3/8" machine screws
four double-sided foam tapes

When using foam tape, remove protective paper from one
side and apply to SME base. Then remove remaining paper

and firmly apply unit to the clean, dry, flat surface.

STEP 2: Install jacks or AXCESS series components into

coupler plates. (Note: orientation of coupler plates)

STEP 3: Snap coupler plates into SME base and secure
cables to SME base using the cable ties provided.

STEP 4: If raceway entry is desired, trim and break off

raceway partition on SME base.

STEP 5: Attach cover to SME base using one #6-32 x 1"
painted screw, one washer, and one #6-32 threaded

insert as provided.

10422501 REV E 4598 SIDE 1

JACK

RACEWAY PARTITION

BEZEL PLATE

8 PORT POSITION (SME8XX)
SHOWN WITH UMJ JACKS

COUPLER PLATE

SME BASE

JUNE 2012
SME8/10 SURFACE MOUNT BOX

INSTALLATION PROCEDURE

8 PORT SME
( SME8XX )

10 PORT SME
( SME10XX )



8 PORT SME Parts List:

Base

1 - SME Base
2 - Flat Tie Holders
2 - Coupler Plates
1 - Nameplate, Blank
2 - #4 x 1/2", Wood Screws
4- #6-32 x 3/8", Machine Screws
4 - Double-sided Foam Tapes
2 - Cable Ties
1 - #6-32, Threaded Insert

Cover

1 - SME Cover
1 - #6-32 x 1", Painted Screw
1 - Fiber Washer
1 - Faceplate Window, Clear
1 - Faceplate Card

Phillips Screwdriver Razor Knife

Tools Required:

Straight Screwdriver

SIDE 210422501 REV E 4598

PARTITION

RACEWAY

COUPLER PLATE

THREADED INSERT

#6-32 X 1"

PAINTED SCREW

FIBER WASHER

#4 X ½"

WOOD SCREW

NAMEPLATE

MACHINE

SCREW

#6-32 X 3/8"

SME BASE

FACEPLATE WINDOW

FACEPLATE CARD

SME COVER

FLAT TIE

HOLDER

FOAM TAPE

WALL OR FLAT

SURFACE

CABLE TIE

5290 Concourse Drive • Roanoke, VA 24019 USA
Phone: 540-265-0690 • TOLL FREE 800-622-7711

Fax: 540-265-0724 www.occfiber.com•

SME8/10 SURFACE MOUNT BOX

INSTALLATION PROCEDURE

8 PORT SME Parts List:

Base

1 - SME Base
2 - Flat Tie Holders
2 - Coupler Plates
1 - Nameplate, Blank
2 - #4 x 1/2", Wood Screws
4- #6-32 x 3/8", Machine Screws
4 - Double-sided Foam Tapes
2 - Cable Ties
1 - #6-32, Threaded Insert

Cover

1 - SME Cover
1 - #6-32 x 1", Painted Screw
1 - Fiber Washer
1 - Faceplate Window, Clear
1 - Faceplate Card

Phillips Screwdriver Razor Knife

Tools Required:

Straight Screwdriver

SIDE 210422501 REV E 4598

PARTITION

RACEWAY

COUPLER PLATE

THREADED INSERT

#6-32 X 1"

PAINTED SCREW

FIBER WASHER

#4 X ½"

WOOD SCREW

NAMEPLATE

MACHINE

SCREW

#6-32 X 3/8"

SME BASE

FACEPLATE WINDOW

FACEPLATE CARD

SME COVER

FLAT TIE

HOLDER

FOAM TAPE

WALL OR FLAT

SURFACE

CABLE TIE

5290 Concourse Drive • Roanoke, VA 24019 USA
Phone: 540-265-0690 • TOLL FREE 800-622-7711

Fax: 540-265-0724 www.occfiber.com•

SME8/10 SURFACE MOUNT BOX

INSTALLATION PROCEDURE


